



YOUR REF: -

DATE RECEIVED: DEC 28, 2012

DATE REPORTED: JAN 04, 2013

Report No : LPME/2336/12
Company : Messrs. TG Quantum Sdn.Bhd.
24, Jalan 2/10B, Spring Crest Ind. Park,
Batu Caves 68100 Kuala Lumpur.

ANALYSIS REPORT

One (1) sample said to be **WOOD PELLET**, contained in a polythene bag, was received from M/S. TG Quantum Sdn. Bhd.

SAMPLE MARKING : " SAMPLE A 8MM + 6MM "

On analysis of the sample, the following results were obtained :-

<u>TEST PARAMETERS</u>		<u>TEST METHODS</u>	<u>RESULTS</u>
Total Sulphur (DB)	%	GRAVIMETRIC	0.01 (Zero decimal zero-one)
Bulk Density	kg/m ³	GRAVIMETRIC	640 (Six four zero)

Note : = DB (Dried Basis)

Remark:

1. These test results are representative only of the sample received and are not intended to be representative of any lot, cargo or shipment.
2. This test report is not for L/C negotiation purposes.
3. WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

SGS LABORATORY SERVICES (M) SDN. BHD.

YAZZMAN ALIFF BIN YAHAYA
B.SC.(HONS) AMIC
CHEMIST

Pg: 1 of 1

This document is issued by the Company under its General Conditions of Service accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. The results shown in this test report refer only to the sample(s) tested unless otherwise stated.